MR ZER<EFRAICEDTRICEREL TIEEL,
Before beginning assembly, please read these instructions thoroughly.

LT IMA RE 75,

1:10 Scale radio Controlled Electric Powered 2WD Racing Buggy

X CEERFIIC S

7ILT 4 < RB7.5
837 / BUREREAS
INSTRUCTION MANUAL

MADE IN
‘ ‘TOKYO [ }
JAPAN

KYOSHC
MotorSports

y THE FINEST RADIO CONTROL MODELS

H X INDEX
O D =D FEEIA /SAFETY PRECAUTIONS . 2~5
@y NDMICEFS X3 ITEMS REQUIRED FOR OPERATION e 6~7
@ 7OMRDEE RADIO PREPARATION e 7
@RI THIDFR BEFOREYOUBEGIN . 8~9
Q> ) —[7Z/)X\—YEEEX ARRANGEMENT OF PLASTIC PARTS ON RUNNERS ... ... 10 ~ 11
@R R T ASSEMBLY 12~ 30
@ R EXPLODED VIEW 31~ 34
@ty T 14— SETUP SHEET oo 35
@ARTIN=Y - AT g3 /)\—Y U XK~ SPARE PARTS & OPTIONAL PARTS .. 36 ~ 41
N\
N REDHDEEEE A\ UNDER SAFETY PRECAUTIONS
C DEFIRMHIERIIIE TIEH Y FEA! This radio control model is not a toy!
Q@ DERIFHE VA RIET 2L SICHF SN TWET, I TITNENRGRA @1t is highly recommended that first-time builders seek advice of
(3, ERER > TWBAICT RINA REZIFHESRICHEIIT TS L, experienced modelers before beginning assembly.
@/ NEWVWEBENHB DD T, L THEREISHBEDFENE ENBWEITRT R I B> @Assemble this kit only in places out of children's reach!
TLIEE W, @Take enough safety precautions prior to operating this model.
@HN U TEUDBMIE. A—0SEHMEEI TEexERALTHS, EFEH- You are responsible for this model's assembly and safe operation!
TEELALEE L, @Always keep this instruction manual ready at hand for quick
@EI T d. FHAENVWDTHRSNDLSICKYIICEEL T EEW reference, even after completing the assembly.
\ O@> VI VERBICIMAL TERICELAEL £S5, @Taking out liability insurance is recommended. )
No0.34305

KUBHRDIOD, FERMAREZET 2HBENHD i?’g’i *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE.

© Copyright 2025 KYOSHO CORPORATION / 25 ifi s
34305-T01



BELD-HDEXREIE SAFETY PRECAUTIONS

HHIIT - EFTOHIICBH T BTRAL LS,
Please read carefully before assembling and operating your model.

BEVY—Y ERPERICERBRENRET IUEEDHZBIRERVLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bikv—7 EBRPHEORRERE LS H. PoTRWIBWI EZRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ CDEmIE. ARHREREMRII T, MRTEBDIEA !
This product is a fully functional radio control model. It is not a toy!

@ COEMERELTOHIC, ETHIDHEILTY, ETROAVTF YA, ATV avoRBLELEEIBVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 I AVEEBBPABROE RIS, FVHFZRD EXELRERDTN. RBEPR (BEFR) RhOMEENHD XTI,
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBEREREICBURSIcHICTROFEEZ, DI HTFOLLLEEW,
In order to operate the model safely, adhere to following instructions:

Ve
BEE CORMAZTFTSBVWEEMPEFICERBREDRET SAREMENHIERERLET,
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
\_
4
=
A )
u" y
ik
PROHIBITED
P A THIC NS HAEEBEETRHEH LS W, Ffo, MBI TICNE B> Eth IR - MR IEIERTIC LIRW TS W,
niaiR. BRZR<M>TWBART FNA X zRIFHERICHEIITS BEPERRENREDRERICHD £,
fEE 0, Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.

seek advice from modelers who have experience in assembling models.

N/




Rk
PROHIBITED

PN RIRP. ED BRI BDEFT DT, +NERELTLIZE W,
Fle. NSBREFIROWDZATOEE - REIFS T TSN,

This product includes many small, sharp objects, so it should be kept out
of the reach of children.

PROHIBITED

P 7 ORERO B BEREN DR W EE,
B> T2 &Y MO—INTERLAD, REPERORRIC
BDERI,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

T
GT\ - >

Rk
PROHIBITED

P-EE - ATH - HROEL TEHETIBANTIIEEI W,
ERORREBZDFT,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

Rk
PROHIBITED

P-EOEBENEH L L.
FCICETEFLEVTRERZARTLEZ V. FEFTHOEEETSE
bE. BoBMEPSEROFRRICED XY,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

Rk
PROHIBITED

P ETS BTV RWSAT,
1. BRDEL, REBE,
2. ER, BFWVWEI B,

1. in residential districts and parks!
2. indoors and in limited space!

MANCTAZSIEDIRRICKEDET, e, WeIbLih, MADEKRICAD T,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

* Non-observance of the above may be cause for personal injuries and property damages.

(S AN



r

25 EROTHEOBBRBLDOD, RO EEBTHEFD LI,

Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
4

Rk Rk
PROHIBITED PROHIBITED
P [ElEE L TWBEDIC, PR EZANBVWTIIEE L, P ETHROE—Y—PRE—RIY FO—5—FH B> TVB DT,
Do not put fingers or any objects inside rotating and moving parts! TO5BVNTLREZV, VI ROBNWLHD £,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.

.
4 e

ER ZORPEFSHRVEEEEEORE L IE. MEEKIRETZBLSBDET,

Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
L
(

Rk
PROHIBITED
PHy Iy —PZy/){— RSIAN—RETEDORMDFWCIF+MERLT P ZE T DIERRERNOBRIUCHIER L. FEZT> TSI,
<FEEW, Painting must be done only in a well-ventilated area.

All tools require careful handling to avoid injury.

g




BIBENHYET,

damage to the batteries from excessive discharge and leaking.

ik
PROHIBITED

B7UTFORGBTYHETHBANSY FTOTEMEITED Y
LIEWTLIZELY,
Do not point the antenna towards another person.

2t
PROHIBITED
B ETERIE, BTRT 4 ZEFL TSI,
Always run your car with the body shell mounted!
it
PROHIBITED

P TRDIBHTHETIE. HEOREICHAYEFTDTHOHEZEL,
NI E I BEDEZ TS EC S,
CiEM, B, BROZNEC A,
-kf=EY. Ba. i,
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

P ETHRY. ETSELRVRKELTERRAAS v FEOFFIZL., ERERE
HOBMERYH LTSV, REBOBENORR - BRNG ERRKR

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause

2k

PROHIBITED

P RENE B AGMOREOE VMG E EERAMORE X LAENT

{EEEW,

Do not store this model in hot or humid conditions, or in direct sunlight.

P EHIHIC, REDEREMNBEATOHEOAEREL TS,
Check all screws, nuts etc. on a regular basis for looseness.

B HIEA T4 3 =Y USNOBRAHCERDBGEIE LENT IS,
HEORRAELGYET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.

(3, AN



Fv bOMICEAHZ HM(1)
2 F v URIVT T THERER R (T OR) &FS

1 2ch with electronic speed controller and 1 servo radio control set

th EA(BBER) OTAKRQFroRILTU TR £y b %
A BFEALT &L, (b EFLSMERLL)

= CAUTION: Only use a surface radio with 2 channels and
=== glectronic speed controller! (Any other radio is prohibited!)

BT 99847
2F v o )LTAR
Stick-type
2ch radio set.

o CDF Y MIF2F v URILT ¥ Tk
DOTARDPBETY,

OEEWICERT v I AT ENVFIL
BATHRHYETH, BIFHDEATE
AELT S,

o JORMDEIKME., TAKRIZHEDERLA
ExSEITLTLLIEEL,

e This kit requires a 2 channel radio

con-trol set with electronic speed
controller.

BN RLEAT
2Fvoxr)LTOKR
Wheel-type
2ch radio set.

eUse stick-type or wheel-type transmitter,
whichever suits you best.

eFor more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

ITEMS REQUIRED FOR OPERATION (1)

ﬁ%?%éﬁ—ﬁ-%ﬁﬁ%-?‘/?"ﬁrf;{‘}

Suitable servos, receiver & electronic speed controller

Wy —
Servo

| )
Electronic speed
controller

W ZEH

Receiver

29~32m&

ETANY T —

2 Battery for chassis
eZMXxy k&, Ya—krURNyTFTY—(LCG)ERIZHYET,
® This kit is for 2S shorty LiPo batteries only.

GAB1203PB Gens ace LiPo 3500 (60C/7.4V/1SH 41 X)
GA-B-60C-3500-2S1P-HardCase-58

v

HKINWHA XD a— YRy T)—%FERT HEIL.
AETEDLDEBEAT S &ETHERATTRETT,
When using a full-size short LiPo battery, you can use it
by purchasing the following items separately.

1-813022H K% ¥ ER(M3x22)(~w 4 Z/BA)

Button Screw(Hex/M3x22/8pcs)

97059-02BK 7L 2 15 —(3x7x2mm/ T 5 v 7 /6 )
Aluminum Collar (3x7x2mm/Black/6pcs)

BAX/B8AXA UF—
3 Tire / Tire Insert

OKFy MIFAAYV, B4V AUF—EEFN
FRA, MONFT—HOZAY, 24V AUF
—HEAEBEL TS,

o This kit does not supply tires and tire insert .

Use tires and tire insert for 1/10 buggy.

WEAY/ZAYA 20—
Tire / Tire Insert

E—4—/ESC(RAE—Farv htA—5—)/F=4 XY
Motor / Electronic Speed Controller / Pinion Gear

L2 240STS5 L LRAE—4S— 19.5T/2WDH
LE MANS 240S Brushless Motor 19.5T

No.37032
JL-R2240S TS5 LARE—H—15.5T/4AWDHA
LE MANS 240S Brushless Motor 15.5T

No.37034
2240 I=)V KT S5V LRAE—4— 135T/4AWDH
LE MANS 240 GOLD Brushless Motor 13.5T

HE—45— B ESC (RE—FarvtE—5—)
Motor ESC(Electric Spee Controller)
No0.37031 No.37051B

JL = T2 240S ESC(B0AMAX 13.5% — > )CA— J L1t
LE MANS 240S ESC(60A/MAX 13.5T)W/C-Cabl

Fr=IE, HHESC
Or, each company's ESC

WE-Fo¥y 48EYF)
Pinion Gear (48 Pitch)

No.PNGS4817
No.PNGS4818
No.PNGS4819
No.PNGS4820
No.PNGS4821
No.PNGS4822

No.PNGS4823
No.PNGS4824
No.PNGS4825
No.PNGS4826
No.PNGS4827
No.PNGS4828

No.PNGS4829
No.PNGS4830
No.PNGS4831
No.PNGS4832
No.PNGS4833




*v bOMIZESLZ5Y (2)

4 KU Hh—FRrA FREH
Polycarbonate Paint
o RT 1 DEEIC(E
R h—RrA FRAERHSBETT,
eFor painting the body, use
polycarbonate paints for models!

Z0kt
S

Other required equipments

I

I

:

I

: W5~
| Shock Oil
I

I

I

I

I

I

I

ITEMS REQUIRED FOR OPERATION (2)

HITITREGTIR

Tools required

FERTHITEORKWICIE, +oFEL TS,
CAUTION: Handle tools carefully!

AR
Fv rMIA-TWAHIE — MG ITE
TOOLS INCLUDED Tools
W ARABL2F (1.5mm, 2mm, 2.5mm ) WSOARVTF W= y/—

Hex wrenches (1.5mm, 2mm, 2.5mm)
2mm

2.5mm

B+FLoF UM
Cross Wrench (Small)

mR—LTITIUR (DUT)
Ball Diff. Grease (Clear)

mEUVITUIIR (B)
Molybdenum Grease (Black)

-
-

Needle Nose Pliers Wire Cutters

7 <
T
BARALYFRESA1N—

Hex Wrench Driver (1.5mm /2.0mm/2.5mm)

— ]

| AN
Scissors

BAhvE—F47
Sharp Hobby Knife

[T 7777 i

T ORDENE

Ty —
ACCESSORIES

W R EER
Instant Glue

| SR8
Screw Cement

SCREW
CEMENT

-

No.36231/36231P
SPFAITYSY—T—
SP KNIFE EDGE REAMER

—— T & I
—11J

TAMINFET, B~ 15mmORHINTELIETT,
No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

PREPARE RADIO TRANSMISSION

@ JORETOIEEICLEMN>TEY FLET,
Set up the radio as explained below.

ON
OFF

Transmitter

o IR SH DI

EEHICEIETENE LY FT 5,
FRELEETANYTU—EDHC,

U LERRIZEY 5,
B 2 ERORS v FEANS,
FUIDRA vFEAND,
| 6 ARES ST
ESCOREZET 5.

B> R B—£8H L TH—RABL TV S0 ER,

o %1 D
Bl 7>7nRavFE 5,
[0 = EHDRA v FEY D,

WAy T)—
Battery
B xEESF @
Charger m7 T
ﬁ Electronic Speed Controller
-
— e =
BXAyF | Ok J BE—5—
Switch Neg Motor
ON

== H
W25
Receiver

FoFY

oSTART

[¢]

BT VTRTA49Y
Binding Stick

'm
—0

Insert AA-size batteries into the Transmitter.

Connect the charged battery to the Electronic Speed Controller.
Set trims of transmitter to center.

Switch "ON" the Transmitter.

Switch "ON" the Electronic Speed Controller.

Binding.

Set Electronic Speed Controller.

from transmitter.

oFINISH

m Check that the servos move in accordance with the control

@ Switch "OFF" the Electronic Speed Controller.
Switch "OFF" the Transmitter.




FHITHIDFEE (1) BEFORE YOU BEGIN (1)

I TORICTRDOZ EITERL TS W,
1 Before assembling, please read the following carefully:

ﬂn\\\\\\\\\\\\\\

S

iEtirraneY O Correct

X Wrong

ol

OZDFHABTZRLFZiH BEZEMRT 2, @First, read this instruction manual and familiarise yourself with the model’s
Oy NORBZHEND B, construction.
KA—FR. RENH D E LS. BEWKRSDDIRFEED @Check the kit contents. Should any parts be missing, contact the retail shop from
Wit M0 —HF—EHKE, FTTEEILS VN, whom the model was purchased.
QNS RERDOFEPH A XZEEZBVNLSICT B, @Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
RESZICLTHERURNSHETITS, before fitting to ensure that you are installing the correct parts.
OTPEAEmHBE=E - - - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
D HHEL THERDBEESNDETRDH TS, However, be careful not to overly tighten TP screws as the threads may be
2L, BRIEF T 2ETHD D EEANELBLLADET, damaged.

2 Fv hTid, BFPRIMNES EXPIWIERENEZL A>TWET, SBAZICIEREITRISH D EFITDOTHERLTHSHEITT
LI2EaW, Ffoy ERBEIRZHICAS>TWVWEZEDEHDFITDT, FleE LTHHEVCEEL,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot RDESHE @/ |\ERR DY B
SCREWS OTHER HARDWARE
YAy I RER HBIAYIRER 3x12mm E'X 3mm Ty¥y—-Fvh E4EVYY
Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring

3mm

©

(o I (o 3mm@ o
12mm
TPRZ YAy I ZXER TPYSAY I ZAER
TP Button Hex Screw TP F/H Hex Screw

3x12mm Y EX 5x10mm X% )L - X7 YT 5.8mm E'O/R—JL
(IW F/H Screw Metal Bushing - Ball Bearing Pillow Ball
FrvTER Ty hER [ |:|

T

3mm

Cap Screw Set Screw 12mm <
.8mm
]y il

()]

{@x




I CHIDEE (2) BEFORE YOU BEGIN (2)

SRBEZEDRMN:
3

How to read the instruction manual: .
( Z2ERHI ]
[ Example ]

No.1
Front Suspension AN
A 5x10mm *% )L
Metal Bushing Yw

R =%
King Pin

1284

 COIEE THRITHEE KT D5,

DIEREROBET. RTR. ERY.

Ry AR, N—YREMITENTUVETS,

CERBAERATRZELOY—IMNFEREIATHET,
R—VIEBELTHITEEDTIEE,

: Gives the name of the part being made and the serial number of
steps for assembling.

: Small parts name, full-size diagram and quantity used.

: Parts in the kit are numbered.

. There are many symbols used throughout the instruction manual.
Note the symbols when completing assembly.

o0 w>
oOow >

4 BBAEIELN TS —Y

Symbols used throughout the instruction manual, comprise:

FRY HRE
Part bags used.

TIVREED,
Apply grease.

EERL&SITHITS,
Assemble left and right
sides the same way.

2ty MBIZTS (),
Assemble as many
times as specified.

*oOvIBIEES,
Apply threadlocker
(screw cement).

R~
True-to-scale diagram.

mECEE, ESDIRICHIITS. AEEA o

O
Note the direction Assemble in the Must be purchased

BN B N

specified order. separately!

b
1
2mm

2mmDONRZEHITSH ) . Czrv 3%, / BREEERICTHEEY 5.
Drill holes with the Cut off shaded portion. {CA Apply instant glue
specified diameter. (CA glue, super glue).
ERA, AR,
For Left. For Right.
\, J




S UF—FTZ/—YERER(1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

No.1

> o 0E&IE. FRALEEA,
Shaded parts are not used.

D |
) ) ©
(0.5mm) o o c o
o) o) O O
1 )
|
uB023
O)e (O
o)
© ©
000
uB020

Q00

UB043

QIOHOO)

=

H

97021HC

(1mm)

(1mm)

(0.5mm) !

uB025

(1mm)

UB003

ﬂ No.3

> HSOMRE. FRALEEA,
Shaded parts are not used.

uB039

P0G

@

10




ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

> IWMAOE&IE. ERLEEA.
Shaded parts are not used.

\ \
UB008 UB029
UB008-01
UB028

UB050-76

000 8
9 o 19
UB042
amm) )¢ PLLL] %ﬁ AL @) amm
A =L e

uB013

ﬂNo.G W5312-01 x2pcs ﬂNo.?
O@j il f@%@ onle

O@
w |G| L e (6

:

(®}

@)

©

@)

S) ()
__________ (L) UBO031
A=A
For Front )vH
For Rear

> RS OEAE. ERALEEA,

Shaded parts are not used.

11



1 ARTTVUTT418—
Steering Wiper

uBO001

1-W300705 UB026 —&
3x7x0.5mm
@\) -
N EoipEALE
/® The flat side is on top.
+
UB046 ) /|' i Up
4.8mm(Low/S) (W/) - @I_IF@
1-W300705
3x7x0.5mm
1-S13010H
3x10mm
Ry bNLY 1-S13006H
Front Bulkhead 3x6mm

BRG406

UB020Z&EM 5 R71=H
The figure which looked at
UBO020 from the reverse side.

uB022
3x7x1mm

BRG406
5x8x2.5mm\é @/ 5x8x2.5mm

BRG406 ‘

5x8x2.5mm ‘
UB049
_~4.8mm(L) |
UB009
% Bx7x1mm | &) BRG406
| \@ | 5x8x2.5mm
= © UB009
) 5x7x1mm

3x7x1mm

@)

1-S33008H
3x8mm(F/H)

uB017
A —
Main Chassis

12

[ o

3x10mm RE AV I RER
Button Hex Screw

uB047

4.8mm R—)LAZ v} (S)E
Ball Stud (S) Black

ofm 1

UB046
4.8mm O—< Y hR—ILRA % v K(S)
Low Mount Ball Stud (S)

3x7x0.5mm Ty y—

Washer
© " :

] No.1

3x6mm REUAYHIRER
Button Hex Screw

5x8x2.5mm X7y
Ball Bearing

ol 4

UB049
4.8mm R—JLR Ay F(L)
Ball Stud (L)

O -orzEs.
Use this hole.

[ o

3Ix8mm HS5AvHIXER




Front Suspension

PA= S SO

Al
Front
EA =
Long Short

1-8§53003

L

ENDHZAT R+
This is a view from the back.

o

Front

uB021
IRV MHRTAYY
Aluminum Front Sus. Block

© ©

wle =
m#@?

©©

Al

<@

1-S12605H
2.6x5mm

UB022

Front = PA
Front
5 TRV MARYYIY
Front Suspension
1-S33015H
=y 3x15mm(F/H)
1-S33015H 0
3x15mm(F/H) =

H—iR
Servo

1:883010
XT10mm g
97021HC %
® ;@v S \
-~

9702)1 HC

N} @(S

Q 13~14mm
L @ 14~15mm

1mmz &,
Use Tmm.

2mm% &,

Use 2mm.
Tmmé&2mmz{EHA,
Use 1Tmm and 2mm.
ED

No need.

1-W300705
3x7x0.5mm

AXB]

3x10mm

CJD,

3x8mm

1-S13008H

e

2

i %
S
< 1-W300705

3x7x0.5mm;
1-S13010H :
SK -+ #27,KO0, )L -7 22408
SK -+ SANWA, KO, Le Man 240S

uB043

N

F

7
.

RATFTYUTH—R
Steering Servo

TR\, R
FUTABA, KYOSHO

0

3x3mm v FEX
Set Screw

26x5mm REUAYHRER
Button Hex Screw

(o - 2
3x34mm ¥ 7 b
Shaft
( [ J
,,,,,,,,,,,,, 2

O socEmT B8RS E
FIZLET,
When using 30 degrees insert
the opposite direction.

G Foumicty FERE
LHIEL,
Firmly tighten the set screw
onto the flat surface.

[ o

3x15mm 4 S5Av I RAER

F/H Hex Screw
[mmm mmmm ,,,,,,,,,,,,,,,,,,, 4

| i
Standard

Y —— UB023
A

0.5mm

>ty TUTICEYFERT S,
It is used by setting.

4.8mm R—J)LT > K (S)
Ball End (S)

uB047

3x8mm FRE oAv s RER
Button Hex Screw

3x7x0.5mm Ty y—
Washer

3x10mm £y FEX
Set Screw

H—RRR—4— 1mm

Servo Spacer 1mm

H—RRR—H— 2mm
Servo Spacer 2mm

@ o




7 =R, Ny TFU—R bysi—
Servo, Battery Stopper
e

1-S33008H
3x8mm(F/H)

1-S33008H
3x8mm(F/H)

Y4 RKTL—F
Side Plate

1-S33008H
3x8mm(F/H)

1-S33008H
3x8mm(F/H)

70V M UN—RAT—
Front Shock Stay

1-S13018H 1-N3037F
3x18mm \*
—
1-S13010H > 0
3x10mm \)}m\

/0N
Ehy 7 0
/~\9
1-S33010H ) ?
3x10mm(F/H) 3
1-S13010H
3x10mm =

1-S33010H
3x10mm(F/H)

]
\5 1-S12605H
2.6x5mm

14

[ o

3x8mm HSAvHIXER

8 [GI

3IxX8MMHYSAYHIRER

3x8mm v FEX

Set Screw
i 2
Y
A
3x8mm 2.5mm

26x5mmARAUAYHIRER
] Button Hex Screw

3x10mm REUAY I RER
Button Hex Screw

3x10mm HIAYIRER
F/H Hex Screw

3x18mm KA UAYIRER
Button Hex Screw

3mm 7520 vy b
Flange Nut

@H

O -orzE>.
Use this hole.




JAY LT vIR—=TL— b
Front Upper Plate

1-S13010H
3x10mm

1-S33012H 1-S33012H
3x12mm(F/H) 3x12mm(F/H)
11 JOY YRRV I Y ( )
Front Suspension UB04S
4.8mm(M
LR
uB047 UBO16 BRG407 é\
4.8mm(S) 5y 7x2mm 5x10x4mm gXB7(3(21?nm
uB025 A
3x7x0.5mm S
1-S13006H /
o= BRG407 &
ng7(2<21?n . 5x10x4mm
| /
o 5x7x2mm BRG407
5x10x4mm UBO16 UB00S
UB025 Bx7x1mm
oI5 i N Y,

3x25mm 3x7x0.5mm
1-812605H
2.6x5mm
p
A J
o tyTaUTIZKYERT S,
He0zs (( V8025 )) 77777777 0 Itis used by setting.
UB025 (( UB025 )) 77777777 +4°

[

3x10mm RE Ay I RER

] Button Hex Screw

[ oz

UB048
4.8mm R—ILRZ v K (M)
Ball Stud (M)

Ol

uB047
4.8mm ;R—)LR A v F(S)B
Ball Stud (S) Black

26x5mm RE A RER
Button Hex Screw

3x6mm REUAY I RER
Button Hex Screw

3x7x05mm FSHS5—

: H Plastic Collar

3x7x1mm FS5H5—

3x25mm ¥ 7k
Shaft

NITTvia A22°
Hub Bush A2 2 deg.

NTTvyaB22°
Hub Bush B2 2 deg.




1 2 JAY RFARY Y3 Y
Front Suspension

1-S12605H %
2.6x5mm
1 JAY RFARY Y3 Y
Front Suspension 0 10 20  30mm
— N . 97021HC 97008-40H 97021HC
OXFTT7Yriaq4Oy R (LL) 3x40mm (L)

Steering Tie Rod

# 22.7mm
approx. 22.7mm
-

97021HC
(3L)

97008-40H
3x40mm

97021HC
(LL)

—1)
i)

9 22.7mm
approx. 22.7mm

97021HC 97008-40H 97021HC
(LL) 3x40mm (3L)
[ A=A AYVAC = KRN
Front Upper Rod /
[ (
I
L £919.2mm
approx. 19.2mm
97021HC 97008-40H 97021HC
(3L) 3x40mm (LL)

—o

e | )
R

$919.2mm
approx. 19.2mm

16

No2

26x5mm REUAYHRER
Button Hex Screw

Shaft

E No.1, No.2

4.8mm KR—)LT > F(3L)
Ball End (3L)

4.8mm R—)LT > F(LL)
Ball End (LL)

3x40mm 7O¥ A LAY K
Adjust Rod

L]

VUL LA

BOHLIANERD,
The side with the step is a
reverse screw.



JAY MARYY Y
Front Suspension

Front Upper Rod

JAY k7 w/R—Ay K
Front Upper Rod

JAY b7 y—AY K

Steering Tie Rod

ATFFYVUTE40y K

RATFTIYUTE4BY K
Steering Tie Rod

Q BO®HDA.

Projection. Note direction.

T7¥Y
Differential Gear

> RUFTDOAY,

Compress with pliers.

L
t
1-N2630N
UB034
2.6mm
@ e
UB040

1-N2630N
UB034
2.6mm

UB039

BRG406

97030B
3/32 inch

UB039

BRG406
5x8x2.5mm

TJU—REEo%, R—ILE
BEENEY,

After applying Grease, place
eight differential balls.

Mo

) } UB040
/
/

/

ot

/‘/ 1/16 inch ,
/ @.-,;. 2.6x6x1mm ,/

‘@

~

2.6x6x1Tmm AN

<

I Nos

5x8x25mm R7y4

2.6 x25mm R—)LTITI¥ T b
Ball Diffshaft

116 4 > FR—IL
1/16 Inch Ball

3/32 4 vFKR—IL
3/32 Inch Ball
@)

26x6x1Tmm vy y—
Washer

HERANAEER—IL
Bz 5,

Face the rounded side
to balls.

TITUR (DUT)
(Tl mE)

Diff. Grease (Clear)
(Both sides)

(CREEEPZIERCY
Molybdenum grease (Black)

17



FoEY
Differential Gear
@ FELHE
ADJUSTING

> EEDTIVY T bEXATRARSAN—TEEL.
FYEHRPZELTHES,
Fix the left and right differential shafts with a flat-head
screwdriver and try turning the gear part.

B EVANELELBIETTITONRA MR ) 2a—%FHORAAET
FVLES>TLESIKREBTETSEDEWBTHIOTEREL TS,
Tighten the differential adjustment screw until the gears no longer rotate.
Please be careful not to drive the vehicle while the gears are rotating as this may cause damage.

> FEDOT I v T FERLEBHICESVEDDOT IOy 7 MARKMAMICEEGTNIEEETT .
LLEELAEWMERIZ, TITOXYR LRI Y 2—0OfHTETT,
TITOXYR MR Y 2a—%BOTHEBLTIZSY,
It is normal if when one differential shaft turns the other differential shaft turns in the opposite direction.
If it does not rotate, the differential adjustment screw is too tight.
Loosen the differential adjustment screw and adjust.

> ETHIICE 2 A VERUTITBERES %,

Before running, attach the tires and re-adjust accordingly.

[

YXHARvay

Rear Suspenshion

=) UB0O08 )
FILETHYRKRILZ—RR
Al. Sus. Holder RR

UB028 .
T7ILEHRRILF—RF
Al. Sus. Holder RF

%/ UB008
— UB028 UB008-01
E\Q RR UB008-01
RR
Toe in in-D in-C in-B A out-B out-C out-D
in-D 1.0 15 2.0 2.5 3.0 35 4.0
in-C 0.5 1.0 15 2.0 25 3.0 35
in-B 0 05 1.0 15 2.0 25 3.0
RF A 05 0 0.5 1.0 15 2.0 25
out-B 1.0 05 0 05 1.0 15 2.0
out-C 15 1.0 05 05 0.5 1.0 15 4o B
out-D 2.0 15 1.0 0 05 0.5 1.0 Kit

1 YL Ay B
Rear Bulkhead

1-S53003
3x3mm

1-S53003
3x3mm

1-S13008H
3x8mm

18

[ ros

YRTyakiLd— (B)
Suspension Bushing Holder (B)

YRTyamiLd— (C)
Suspension Bushing Holder (C)

[ ros

3x8mm REUAYHIRER

3x3mmty FER
Set Screw



YRR ay
Rear Suspenshion

WA IR—Y,
Parts assembled in .

gi

WA/ —Y,
Parts assembled in .

1-S33015H
3x15mm(F/H)

No.4

3x15mm ¥ SNy Y RER
F/H Hex Screw

DIHHIHIHHHIHHHHH ffffffffffffffffffff 2
0oC O

>V REy FEEOTIES
When you would like to
increase a skid angle.

YRRV 3y
Rear Suspenshion

WcHAE—Y,
Parts assembled in [ .

=
- 25N TWSANEIEITY,
The side with two holes is the front.

1-S33008H
3x8mm(F/H)

Yl

uB027

3x7x2mm UB054

3x44mm

UB045

24

0C O
uUB012
C————— 1

1.0mm

(G #=ALEL
Do not use.

No.4

3Ix8mMmHYIAY I IER

3x44mm ¥ 7 b
Shaft

Frhwy R
Gear Box

uB032

BRG407
5x10x4mm

BRG414

UB030
1-S33020H
3x20mm(F/H)

10x15x4mm

[ Nos

3x20mm SNV XER
F/H Hex Screw

[

10x15x4mm 7Y o4

|:| Ball Bearing

19




XyiRys R
Gear Box

BRG414
10x15x4mm

BRG407
5x10x4mm

e e m o — = = — A

1-S33008H
3x8mm(F/H)

FyiRys R
Gear Box

B cHATE/A—Y,
Parts assembled in Bl .

TIEY
Differential Gear

AT —Y,
Parts assembled in B4

BRG407
5x10x4mm
BRG407
5x10x4mm /
P
1-S13010H @
3x10mm /(S
s
1-S13010H S 3\ uB033
3x10mm UBO033
5x15mm
FrRys X
Gear Box
1-S13035H
3x35mm

20

[T o

3x8mm HIAYHIRXER

3mm 7S5+ v bk
Plastic Nut

© [ 1

10x15x4mm 71245
Ball Bearing

ol

Oz—45—FL—+Tvva
Motor plate bush

O || 1

[T o

3x10mm REUAYHRER

5x15mm FILE v Tk
Aluminium Shaft

SP7ARZ—FV(40T) 2
SP Iddler Gear (40T) Black

R=WTITIVR (DIT)
Ball Diff. Grease (Clear)

1 TDIATREDH DA,
The screw has a slotted groove.

<= ::Ea_‘:f::::mmma:: =>

A = =

Right Left
UB043

Noa

3x35mm RA AV I RER
Button Hex Screw

@HHHHHiHHHMHHiiiiHHHNHiiiiiNNHHNIHHHM




RAYINR=959F
Slipper Crutch

7mm

approx.

uB042

© =

]
i

AR
-

1-N4056FN
4mm

5X7x4mm

FrRy IR
Gear Box

1-S33010H
3x10mm(F/H)

1-S33010H
3x10mm(F/H)

1-S13008H
3x8mm

ﬂ No.3, No.4

dmm ISV FaMBUFY b
Flanged Nylon Nut

UB035
5x7x4mm HS5— (T—ILK)

N EED,
Remove flashing.

hEMEEHE S,
HARELVESITEET B,
Align the grooves.

Prevent them from becoming
sandwiched.

RUFTDI2RY,
Compress with pliers.

@ ETH. BERABZEY S,

When running, re-adjust.

o R
|
26 el

3x8mm REUAYHIIER

3x10mm H5AVIRXER
F/H Hex Screw

oA=Ly
Center Bulkhead

1-S33008H
3x8mm(F/H)

No.4, No.5

3x10mm REUAYIRER
Button Hex Screw

21



Y UR—RTF—
Rear Shock Stay

1-N3037F

3mm

1-S13012H
3x12mm

1-S13012H
3x12mm

A

1-S13018H

3x18mm

g

1-S13018H
3x18mm

CDOREFES,
Use this hole.

[ ros

3x12mm ARE UAv s RER
Button Hex Screw

(- 4

3x18mm RE AV RER
Button Hex Screw

3mm 750 F vk
H:| Flange Nut
O =

uB047

(=

JXEIR—RTF—
Rear Shock Stay

UB048

4.8mm(M)
1-W300705 |
3x7x0.5mm \QT”
5%97059-01BK— M

3x7x1mm

1-S13018H

X —EN—VYERFELTWVEWNWA—YRBHY FET,
ZDHE. RENA—YRBEISZASATVETS,

) (‘ ; UB055-62
N
BRG414 T~
10x15x4mm T
UB055-62 .
97018-08 &
2x8.8mm UB055-62
2x5mm

Note that some parts are not sold as spare parts!

X —ER/S—VERFE L TLVELVA— Y H Y ET, 3x18mm
ZOBE. REA—VEENEASATVET, 1-S13018H
Note that some parts are not sold as spare parts! 3x18mm
3 JYHRRU 3y
Rear Suspension
UB048 UB013
N@/ 83812_02 4.8mm(M) XO7055.02BK
A 5S7059.028K Fipemm UEois
X - < UB013-01
UBoi4 ) UB013
@»@” UB014-01 9 3x7x2mm @/ i
) umn~\‘ﬁi?\w ‘g
@ UB013-02 N
UB014 B013 e 1-S13010H
Ueeiaor —( HQT059-02BK (i 31O
97018-098 | 3x7x2mm
2x9.8mm G — . 2
S UB013 X
UB013-01
BRG409
5x13x4mm

22

:
MWHE[; UB047
[ os

3x18mm REUAYHXER
Button Hex Screw

3x7x0.5mm Ty v—

@ ﬂ Washer

3X7x1Tmm 7ZILEhTF—

[ros

UB048
4.8mm R—JLR A v K (M)
Ball Stud (M)

O

2x88mm Er

P 2
2x9.8mm Ev
— P 2
2x5mm Fv v TERX

Cap Screw
%l l ,,,,,,,,,,,,,,,,,,,,,,,,,,, 2

5x13x4mm 7Y 4

Ball Bearing
~~~~~~~~~~~~~~~~~~~ z

10 x5x4mm’<7'} vy

CONREFEA
Use this hole.

CHLDNIEFEA LN
Do not use this hole.




YYHRRooay
Rear Suspension

1-N3033N

3mm
‘%

UB053

3x39.5mm

1-N3033N
3mm

3x7x2mm

24

JYHRRoo 3y
Rear Suspension

20 30mm

@ Yvywy/)—Ayk

Rear Upper Rod
97021HC

(8L)

97021HC
(LL)

#922.5mm

#922.5mm
approx. 22.5mm

97008-40H
3x40mm (3L)

approx. 22.5mm

97008-40H
3x40mm

97021HC
(LL)

97021HC

JXYHRRU 3y
Rear Suspension

Y¥7wR—ayk
Rear Upper Rod

X7 yR—ay K
Rear Upper Rod

/7

ﬂ No.4, No.5

3Ix7x2mm FS5Hh5—

3mm F4B82F vk

Nyron Nut
[@ 777777777777777777777 4
3x39.5mm v 7k
Shaft
(I 1]
,,,,,,,,,,,,,,,,,,,,, 2

t)UVﬂjwﬁéﬁZA—f
GEETT Y FE#OHLID
DB,
Do not over tighten nut too
much to prevent binding in
the rear hubs.

ﬂ No.1, No.5

4.8mm R—)LT > F(LL)
Ball End (LL)

4.8mm R—JLIT > K(3L)
Ball End (3L)

3x40mm 7oV v X kAY R
Adjust Rod

16

WL AR ANAR

BOHIZANERD,
The side with the step is a
reverse screw.

BO®HBA.

Projection. Note direction.

23



W5312GM
W5313GM
W5312-02

W5312GM

W5313GM

= %/ W5312-02
ORGO03XB

%/wsmzem

©&—w5313GM

| W5312-02
ORGO03XB

ORGO078

€ ws312-00¢>
<y <>

W5312GM
JO0v A
for Front

W5313GM
Phaddic!
for Rear

A=A

(Cat

<
=
=]
A

1
]
]
1
1
| Qi ! g
X B | 7
@\ 1-E025 | L’/r
1
> EBDHDHAMN L, 1
The one with the 1-E025 :
step is on top. X
1
1
2.45-280 Jav hA 12mm
(8) for Front ‘ ‘
(I
S W5312GM
Wo312GM W5303-14B © (M)
W5312-04 44mm W5312GM / W5312-01
/97038
2.45-290 JEd::| 15mm
5 for Rear < >
i YD ‘
@ W5313GM @ w
W5193-01
W5313GM 50mm W5313GM / W5312-01
W5312:05 (B |\
JES:: memmwmwm
for Rear 0 10 20 30 40 50

for Front

pA=PaN:: 2
for Front

)X A
for Rear X
W5312GM
W5313GM
@ W5312-03
O-ring pA=AN:: 2
,) for Front X
) W5312GM
¥ S W5313GM JE::!
for Rear |4
aa B8—
Shook W5312GM W5312GM
yarviraIi W5313GM Wg?;ggm
Silicon QOil W5312-03 1-e120
#300~#450
W5312GM \
W5313GM &
W5312-01 @

7oy kA 2
for Front

1)\ F
for Rear

[

E25 EU VY
Eori
Bring 8
o>y ()
O-ring (S)
,,,,,,,,,,,,,,,,,,,,,, 4
X-0) >y
X-O-ring
,,,,,,,,,,,,,,,,,,,,,,,, 8
3x7x2.5mm 7S5 HS5—
N\ m] Plastic Collar
\ [lh T 4

3x6.5x3mm HhS5—

FANEDL LTS,
Put a little oil.

] Nos

oYy (BHX)
O-ring (Extra Large)

| Nos

2x4mm KA UAY Y ZER
Button Hex Screw

oYy (X)
O-ring (Large)

HELTHEC
Keep expanded.
TAINLEAND,
Pull the oil.

@ *vvIEaLFSFET
fhen. 112EE#ED B,
Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.

Ux T hED S YHELAD,
Insert the shaft slowly.
RAGFAILDED,
Surplus oil comes out.
FryvTEREETHOAHS
Yy T b EHED D,

Tighten the cap all the way and
retract the shaft.

24MMER EREFETHD D,
Tighten the 2x4mm screw.

FJ



Jov A
for Front
fgr‘kl;far W5312GM Y A 5E)
7 W5312-01 for Front (Short)
%:; V W5312-36
W5313GM
VYR (&) W5312-01
for Rear (Long) M
Y A 2
W5313-215 forFront |8

) A
for Rear

B R—
Shock

e
N S&\\\ﬂ\
©—— W53126M

\\Q/Wssmem e
W5312-01

¢ W5312-01 \
3mm \ &=
Nasacs

\ N
%/ 1-S13015H

3x15mm

W5313GM
W5312-01
W5313GM
W5312-01
3mm

W5313GM
W5312-01

1-S13010H
3x10mm

[T ros

Oz7y25%mpTRTYY
RLE—%EAND,
Compress the spring and install
spring holder.

[T ros

3x15mm REUAYHIRER
Button Hex Screw

58mm & 2/8—HR—)L
Shock Ball

B oi—iR—)L
Shock Bush

S 2

3mm 7S5+ v bk
Plastic Nut

B—F vy TOERERNHE
129 %,

Place the shock cap screws inward.

[ ros

3x10mm REUAYHRER
Button Hex Screw

Q CORERES,

Use this hole.

FonR—%v vy TDER%E
RENZT 5,

Place the shock cap screws
inward.

25



A

96460
AR TF—T 7/’
Sponge Tape
N R HE
I I
45mm - 45mm - 45mm

\

\
|\ A
VAN V=

\

S{EH% - ESC
Radio

96441C VRS
mET—7 96441C
Double-sided Tape mET—7

ESC

2=
e Electric Speed
Controller

P
[0]
O
.
<
[}
<

Double-sided Tape - L

ZIEH
Radio

1708B
ToTFEvvT
Antenna Cap

4 " e

1708B -
ToTF—
Antenna .

26

[

CEEOERT S I0RDHHEEE
SEIL, ArV8—ERERT 5.
Connect the connectors by referring
to the instruction manual for the radio
control unit you are using.

No.7, Other

3x3mm v FER
Set Screw




E—4—
Motor

1-S23006F @.\
3x6mm
3x3mm
1-S5303

Fyh—
Gear Cover

1-S13006H
3x6mm

1-S13006H
3x6mm
UB031
Ny T —RILT— 1-S13008H
Battery Holder 3xgmm

UB015
Front

ﬁﬁ@m

\ 7
~—-

Ny

N

1

’

/"\ /’\
- ‘I\(,\Doooooooood’qﬁ"

7 poooooooooy )

’

~--

W

1-S13008H
3x8mm

[ o

3x6mm 75V FFvy TER

CEEOEAT HESCOHAEE
BEIC, T4 —DERET-
TLIEZEW,

Please refer to the instruction manual
for your ESC when wiring the motor.

OsisnT =Mz T
BEEY %,
Toghten the screws with
one sheet of paper inserted
between rears.

[ o

3Ix6mm REUAYHIRER
Button Hex Screw

[ vo

3x8mm KA Ay RER
Button Hex Screw

Q ZOREFES,

Use this hole.

(e]o]elel0]el0]0l0l0]6)

24

>R ELEET HET,
Ny T —ORIEMLE %
FEHEET,
By changing the mounting holes,
you can adjust the front/rear
position of the battery.

> /\y T —TL—rERE
SEBHIETHEAYT)—D
ARMEZRETEET,
You can also adjust the
front-to-back position of
the battery by flipping the
battery plate over.

27



46 NYT)—RLE—
Battey Holder

1-S13015H
3x15mm
UB015
uB042

3x7x2mm

1-S13015H
3x15mm

=
e

uB015

® < —— usos2

|
l 3x7x2mm

5 L

Front

KINYA XD a—bYRNY T —%ERT HEIE.
BETHEOELEDEBEAL, B ERESTHLTHEA
AT
If you want to use a full-size short LiPo battery, you can

purchase the following separately and adjust the height
to suit.

@ 1-813022H R4 ¥ EZ(M3x22)(~w &7 Z/8A)
Button Screw(Hex/M3x22/8pcs)

97059-02BK 7L 2 A5 —(e3x7x2mm/T 5 v 7 /6 A)
Aluminum Collar (3x7x2mm/Black/6pcs)

[ o7

3x15mm REUAYIRER
Button Hex Screw

Q ZOREES,
Use this hole.

00000000000

@ Fon LR

INy T —
Battery

Ny T —
?Battery

I?rount‘/W}i\nZ thed

[ oer

TAVTIERLL DN 25 HY
FY, VEDEFHELTIME
ACZE0,

There are two identical wings.
Please use one as a spare.

28



A=A N E 2/
Front Wing

UB042
3x7x1mm

1-S13010H
3x10mm

W5312-04
3mm

IE Uiyl 27)
Rear Wing Q

20mm

ﬂ No.7, Other

3x10mm REUAYITRER
Button Hex Screw

3x7x1mm 757y v—
Plastic Washer

3mm FS5F v b
Plastic Nut

[ orer

DAVTIERLHEON 25 HY
FY, VEDEFHELTIE
ACEE0,

There are two identical wings.
Please use one as a spare.

[ orer

T T TOBRFLE
ICEHLETREHITS,
Drill hole in accordance with
the position of the antenna
pipe.




EEH@4V
Tire

<7JAY+AE>
<for Front >

BANVAF—

W5029WB
(7a> +A)
(for front)

Tire Insert

<+H >
< for Rear>

BAXAF—
Tire Insert

W5202WC
(VA

(for rear)

KT 4 - 942G
Body and Wing

Vs

A

o

UBBO1
ROy T—T
Magic Tape

=

1-S33008H
UB044 3x8mm
> | UB044

Dadr i)
Rear Wing

>\@ UB044

1-N4045F
4mm
N
UBBO1
ROV T—
Magic Tape
|
+ ,,,,,,,, [ ‘,
». |
J

30

[ orer

EvaJEHThiaqve
RA—ILDDGEBICERME
BRIEZRLEET S,

After fitting wheels to tyres, apply
instant glue as shown.

(& g C

o

4mm 75U Of[F v b
Flanged Nut

CliE

O L5109 +9%
Cutin half.

() —(—
-3 deg (4 deg)

( |

| —

0 deg (7 deg)

1

+3 deg (10 deg)



@ »HfEX
EXPLODED VIEW p
<7ZArvbkEoTar> /
<Front Section>

1-S13018H

1-N3037F

1-812605H
1-S13010H

1-S13010H
3x10mm

1-S33010H
3x10mm(F/H) UBO4S
UB006 4_8mm(|_)\§ !
uB022 é
3x7x1 mm\@
)
<>
UB020
UB009 ,
1
_________________________ N
— ~ g N
<RTT7I2T> AN
. . N\
<Steerlng Section> 1-S13006H \\
3x6mm N
BRG406 4@
5x8x2.5mm

UB001

f
BRG406 1-S13006H
5x8x2.5mm & g/ 3x6mm
UB009 —<= UB047
5x7x1mm/@ 4.8mm(S)
BRG406 = UB001
5x8x2.5mm -
BRG406 —&
5x8x2.5mm
UB009 ﬁ S UB026
5x7x1mm =

1-W300705 ~ 5
3x7x0.5mm K
\"
UB046 ‘
4.8mm(Low/S)
Q
970(2L1LI;|C

97008-40H
3x40mm
1-S13010H
97021HC 3x10mm
(3L)

3x10mm

/7—\\\ \
y (/AN\\\% 1-513015H
ﬁ?»fi‘éﬁ‘ ) 3x15mm
S ,

(= 97021HC
97008-40H
3x40mm
97021HC

: UB022
O 3x7ximm

uB047
4.8mm(S)

UB025
1-S13006H UB048
1-S12605H —4 3x6mm 4.8mm(M)
2.6x5mm &
UB025
5x7x2mm
BRG407
5X10X4mm UBO16
e BRG407
UB025 S
3x7x1mm 5x10x4mm

.
UB025
3x7x0.5mm UB016

5x7x1mm

UBO005

: 1-533015H
E/ 3x15mm(F/H)

1-S12605H
2.6x5mm

1-S13015H
3x15mm

1-33015H
3x1 5mm(F/H)\E
® 1-512605H
2.6x5mm
UB051

UB052

3x34mm 3x25mm
N
AN
N
AN
N\
\\ /
N NN / L/ W5029WB
N \\ ‘/ [ .
N \ | -
N N
\\ AN \\ -
N \\
N N 1-N4045F
\\ Te— 4mm
AN
N\
N\
AN
\
N\
N
N
AN
N e e e e e e
UB043
1-S13008H
3x8mm 1-W300705 UB043
1-$13010H 3x7x0.5mm g j
3x10mm 8] E )
UB043
UB047
4.8mm(S) AR
97021HC —(3» B
) T
1-553010 —%
Sx10mm 1-S13008H
97%21 HC 3x8mm 1-W300705
(S) 1-S13010H 3x7x0.5mm
3x10mm

31



@ 7 fEX
EXPLODED VIEW

<TI7HFYVY>
<Differential gear>

UB041 UB034
BRG105
3/32inch BRGA14
10x15x4mm
Ubeas BRG406
2.6mm 5x8x2.5mm
UB034 UB039
25
UB040 UB041 5x8x2.5mm
f%io:«;g BRG414
10x15x4mm
|
I o o
. o IN—
<Ny FY—HRILE—> ! <7J<-gil)léﬁo:k> >
<Battery Holder> 1-§13015H I
3x15mm |
|
| @70 k/Front @) /Rear
I W5313GM
I =
| W5313GM W5312-01
1.513008H | ﬁwggg%';ﬂ W5312-01 W5313GM
UBO15 o 3x8mm | W5312GM & 3mm W5312-01
- | W5312-01 W5312GM . W5313GM
UB042 | 3mm W5312-01 ) N ; ;(ignzr?]om
3x7x2mm % ' ap W5312GM & @ W5313GM
I 1-S12004H
1-S13008H Jg | S 2x4mm 1-E025 W5312-03
emm | 1025 O ws3120m e W5313GM
UBO015 | e W5312-03 S W5312-05
| = W5312GM 1-E025 (290)
| W5312-04 -E025
i I (280)
| I W5313GM
Cb | W5193-01
| 50mm
|
|
|

<zZAY koA >

<Front Wing>
UBO056
UB042
/ 3x7x1mm
%
W5312-04

1-S13010H

3x10mm 3mm

<YNIAT>
<Rear Wing>

1-E025
I W5312GM
W5303-14B
44mm

W5312GM
W5312-01

BRG105
2.6x6x1mm

W5313GM
W5312-03

W5312GM
W5312-03

4 o

) _—— W5313GM

@/ORGOSXB
W5313GM

@/ORGOBXB
W5312GM

W5312-02 o Ws312-62
ORGO3XB ORGO3XB
ORGO78 ORG078
<~ Ws312:02 <~ Ws312:02
W5312GM W5313GM
< W5312-02 < W5312-02
W5312GM W5313GM
W5312-02 W5312-02
W5312-36 W5313-215

W5312GM _— W5313GM
W5312-01 @ W5312-01
c W5312GM - W5313GM
@, W5312-01 @, W5312-01
(M) W5313GM (L)
\® W5312-01

32




@ 52X
EXPLODED VIEW
<Lwi—>
<Chassis>

96441C

UB017

ﬁ\%{ .

] B S \

\ /':,// = /U \\\

N N
C

96441

N

ﬁ/ 17088

1708B

S

UB003
UBBO01
96460

1-S53003
3x3mm

\\l -

1-S53008
E/ 18530

1-S33015H
3x15mm(F/H)

1-S33008H
3x8mm(F/H)
1-S33012H
3x12mm(F/H)
<EYRYHR>

@g usoz%/ 1-513006H ¢

3x6mm

5x10x4mm

UB030

?j#_\"

1-S23006F

3x6mm

1-S13010H
3x10mm
g\ 3x8mm(F/H)
1-S33010H
E\ .
T 1-S53008
1-S33008H .
= ‘p | ’ 3x8mm
N ::I UBBO01
UB035
5x7x4mm
UB032
UB030
1-S13010H
Fbrerid 3x10mm
5x10x4mm
UB030
1-S33020H
3x20mm(F/H)

5x10x4mm

1-S13035H
3x35mm

33



@ 7 fiZ[
EXPLODED VIEW
KARYYIR—9 5 vyF>

) UB038
<Slipper clutch> UB042
UB038
UB042
- ®9
1-N4056FN

4mm

UB036

uB037

UB050-76

<Yxtoiar>
<Rear Section>

3x1

4mm

97018-098
2x9.8mm

o

3x12mm
UBO014-01

1-S13010H

1-S13012H

Omm

1-N3037F
3mm

1-S33008H
3x8mm

1-S13018H
3x18mm

ol

UB048
4.8mm(M)

1-W300705
3x7x0.5mm

%97059-01BK
3x7x1mm

1-S13018H
3x18mm

UBO11
97008-40H

97021HC % 3x40mm
UB0ss 97021HC
3L
é 4.8mm(M) % GL)
UB013 1-S53003
UB055-62 392059-02BK
97018-088 K92080-02 Sx3mm 1-513008H
2x8.8mm 3x8mm
UB013
1-S53003
UB013-02
BRG414 (’\ UB013 > 3amm
10x15x4mm ‘ 392059-02BK m@\
'\@)\ 3X7x2mm 1-S13008H
—@ @ UB013 3x8mm
UB013 UB012
3%92059-02BK . UB01S o1 UB030
3x7x2mm UB012
UB045 0.5mm
UBO13 3x7x2mm
UB013-01 BRG409 UB008
5x13x4mm UB008-01 UB008
1-513010H 1-S13010H
3x10mm %/3x10mm UB045
UB055-62 UB055-62 @
2x5mm M @/ UB012
UB028 0.5mm
UB008-01 UB045
UB054
@\ 3x44mm
UB027
UB028 3X7x2mm

1-S13010H
3x10mm \(W
N /@ UB053
%rr,:‘r?]OSSN 3x39.5mm

UB029

¥ —EA—YRFLTVEL—YNHY FT,
ZTDHE, REA—YRBENEASNTVET,
Note that some parts are not sold as spare parts!

34




—F mm

=3

7 B 75;
”L IMA R ’ SET UP SHEET THE FINEST RADIO CONTROL MODELS

Name Date Truck / City Event

Front Suspension AL. Steering Support: 4.8mm Ball Stud:

Upper Rod Position : . ’ ’ ’ :
Shock Position : PP Camber: INone ] UB046 (STD)
i gf;_%) CJumwr24 []uB048
Upper Spacer: B * Ackerman Steer Spacer:

4.8mm Ball Stud\

mm

Axle Spacer:

/

Spacer: Oout _ mm Sway Bar: [] None
Oimn mm O mm
Toe: [ In O out — Bump Steer Spacer:
D00 Axle Height mm
Tie Rod: I'_£| Spacer:
Caster: . mm
Front Bulkhead [JPlastic @@ Spacer: Caster Block:  Caster Block o -
Weight Placement: [ ayminum L @0 Los 0o Position: —_mm
J None [IBrass []25° []30° 1.0 m 2: 0O
[] Bulkhead Inside —o0z— g ] None 4 H[©)
[] On the skid plate—_ o0z g *10z=28g Comments: Wheelbase: F: . mm R:____ mm
Rear Suspension Hub. Spacer : Wheelbase: Front
Shock Position : Upper Spacer : mm
mm
_—Drive Hub :
Wing Stay Position : @ 1 4mm
} {Eﬁ Shock Position : E‘s‘-zmm
.Zmm
i / jivli \ [16.2mm (Std.)
Upper Spacer : :%E (©)-Sus.Bush : Hub. Bush :
—m O O
O O 0e)
Sus Holder Spacer: g % g%
RF[] o5 RR[Oo05 Lower Sus. Holder:
1.0 1.0 O© O
0N O N RF OIN Jout -
one one . Sway Bar: [] None [ Gear Diff. #
IN T : :
Anti-Squat: ° RR LN Dou Camber O—— mm ¥ ] Ball Diff.
Shock ' Front Rear Battery Placement: J OOOOOOOOOOO jo e ——
Shock Piston: F X J I!
ron
ShOCk OII # # 00000000000
Shock Spring: JJ LL Battery
Lo in mm in mm
Limiters: out mm out mm Chassis '
©
Shock Length(A): mm mm ©0 ©6 © 600 ©
O-ring: A l °©
° 0 ©
BallEnd type: Front: ]S [JM [JL . @@ 00 @()@@ ® 0606 ©
Rear: [1s M [JL
F mm Ride Height: R mm
Truck Condition J Wing ' cutLi Tire ' Front Rear Traction Compound or comment:
. . /que Tire:
Smooth Sandy )
OBumpy [ Soft Dirt %ﬁ inserts
[J Low Truction [1Grass % Wheel:
[J Med. Truction []Blue Groore D
O Higt Truction [ Clay O Other Comment
] wet O Dusty f U Motor:
[ Dry O Other ESC:
Pinion/Spur:

Ver.1.0 35



ANRTIN—"Y SPARE PARTS

(RS IN—I £ 5% IN—v
No. Part Names No. Part Names
S—)L AT U4 (5x8x2.5) 4 A 1J¥ /38— (RB7.5/MIDE—%—)

BRG406 | Shield Bearing (5x8x2.5) 4pcs UB029 | Rear Bumper (RB7.5/MID Motor)
S—ILERT U5 (5x10x4) 4A Y LDFEVRv 5 Xt v ~ (RB7.5)

BRGA407 | Shield Bearing (5x10x4) 4pcs UBO30 | D Gear Box Set (RB7.5)
S—ILERF7 YT (5x13x4/2X) LD¥¥H/\—t v F(RB7.5)

BRGA409 | Shield Bearing (5x13x4/2pcs) UBO31 |  DW Gear Cover Set (RB7.5)

S—L ER7 1) 25 (10x15x4) 2A LDE—4—JL— F (RB7.5)

BRG414 | Shield Bearing (10x15x4) 2pcs UBO3Z | | bw Motor Plate (RB7.5)
TIRASAMRTYVG 74 RS¥Y&T+ 7 bty FRB7.5)

BRG105 | piff. Thrust Bearing UB033 | |goler Gear and Shaft Set (RB7.5)
XETEZ! O1) > 5 (P3/4 > /X\—F)8 A R—ILF IR J21—8RTY Tty k

ORGO3XB| Grooved O-Ring (P3/for oil shock)8pcs UBO34 | gy Diff. Screw and Tensionner Spring Set
D PZACKCEEEIN) A TEYT v Tk (8L/20T)

ORGO78 | 5.Ring (0.78/Black/4pcs) UBO35 | Main Gear Shaft (8L/20T)
FILSH 525 F—L(RBT.5) KS4 JF+4 X7 (RB7.5)

UBO0T | Aluminium Crank Arm (RB7.5) UBO036 | prive Disk (RB7.5)

uBoo2 | ZIVSRTTY > 49 7L— ~(RB7.5) UB037 | T2 TIVAY 98—=—h(RT A }2A)
Aluminum Steering Plate (RB7.5) Dual Slipper Sheat (White/2pcs)
¥4 KHi— F(RB7.5) 2 vIk—R T o5+ v k (RB7.5)

UB003 | Sige Guard (RB7.5) UB038 | Sjipper Spring Set (RB7.5)
70y k7 v/8s—TL— K (RB7.5) TI7EX¥Y Y ~52T)

UB004 | Front Upper Plate (RB7.5) UBO39 | piff. Gear Set (52T)

UB005 | Z/VS 7B FRAL S v T (RBT.5) UB040 | Y3~ FAF—ILF I v T kv M(RBT5)
Aluminum Front Wheel Shaft (RB7.5) Short Steel Diff. Shaft Set (RB7.5)
h—R>roOy b4 28— RF—(RB7.5) TI2V25 (2A)

UBO06 | Carbon Front Shock Stay (RB7.5) UBO41 | biff Ring (2pcs)
a3y s RAF—7A54 42—(RB7.5) RSAT0yorvy—&Tyiaty b

UB007 | Shock Stay Protector (RB7.5) UB042 | prive Washer & Bush Set

UB00s | Z/V S UXH R AIL T —(RR/IRBT .5 UBo43 | TR IRy | (RBT5)
Aluminum Rear Sus. Holder (RR/RB7.5) Servo Mount Set (RB7.5)

YR Iy TamLd—ty k 94 25 XF7—4 v F(RB7.5)
UB008-01 5ys. Bush Holder Set uB044 Wing Stay Set (RB7.5)
AFT7IUTI505 % 7 F(RBT.5) ZF—ILFR Ty a (8A)

UBO09 | Steering Crankshaft (RB7.5) UB045 | Steel Sus. Bush (8pcs)

UBO10 | X7 YX—0 v FI9> | (RBT.5) UBO46 |48MMA—LZE Y E (A—I %> MS/AR)
Rear Upper Rod Mount (RB7.5) 4.8mm Ball Stud (Low Mount/S/4pcs)

UB011 | PR UXE 2 1S—R T—(RBT.5) UBOa7 | 48MMA—ILRE v F (S/4A)

Carbon Rear Shock Stay (RB7.5) 4.8mm Ball Stud (S/4pcs)
1) X7/3)L % (RB7.5) 4.8mmi—J)LRA A v K (M/4AA)

UBO012 | Rear Bulk Head(RB7.5) UB048 | 4 8mm Ball Stud (M/4pcs)

UB013 | 7V UNNTE % 7 (RBT 5) UBO4g | 48MMAR—ILX & v F(L4R)
Aluminum Rear Hub Carrier (RB7.5) 4.8mm Ball Stud (L/4pcs)
JX¥NTxx 7 Iy 1ty ~(RB7.5) Z/X—F % (48P-76T)

UB013-01| Rear Hub Carrier Bush Set (RB7.5) UB050-76 | gpyr Gear (48P-76T)
UB013.02| 7 VS UX\TR ™5 ~(UBO13/1 AJRBT 5) UB051 | TR > ¥ T F(25)
Aluminum Rear Hub Mount (UB013/1pc/RB7.5) Suspension Shaft (25)

UB014 AZN—HILRA VT v T (692 A/RB7.5) UB052 | FARY ¥ I RB4/T0Y ko T —)
Universal Swing Shaft (69/2pcs/RB7.5) Suspension Shaft (34/Front Innner)

R4 L% 7 +(UB014/1 A/RB7 5) 2R 7k (39.5)
UB014-01| \yheel shaft (UBO14/1pc/RB7.5) UBO053 | Suspension Shaft (39.5)
24 > 5 L% 7 F(69/UB014/1 A/RB7.5) YRy 7 k(44)
UB014-02| 5\ying Shaft (69/UB014/1pc/RB7.5) UB054 | Suspension Shaft (44)
A—R Ny T 1=K )LF—(RB7.5) D5 TRANINT (6215 > * &)

UBO15 | Carbon Battery Holder (RB7.5) UB055-62 | G|amp Wheel Hub (62/Gunmetal)
J0Y bFv S I)LF7—L (RB7.5) 20> k4 > (RB7.5)

UBO16 | Front Knucle Arm (RB7.5) UBOS6 | Front Wing (RB7.5)

UBO17 | XA > ¥ —(7075/RB7.5) UBBO1 | Z/VT A XRBT5/ Y FaL—a vilT 4
Main Chassis (7075/RB7.5) ULTIMA RB7.5 Non Decoration Body Set
X425 (2A/RB7.5) T8 FRAIL(E6Y A RIFRTA F2A)

UBO18 | Rear Wing (2pcs/RB7.5) W5029WB| Eront Wheel (56 Size/White/2pcs)
70> k/A2/8—(RB7.5) A 18— T FL=50/2A)

UB019 | Front Bumper (RB7.5) W5193-01| Shock Shaft (L=50/2 pcs)

UB020 | 2B F/ULG A~y K (RBT5) W5200WG | D YA L @WD&AWD/2.24 S FIRT A F2A)
Front Bulk Head (RB7.5) Rear Wheel (2WD&4WD/2.2-inch/White/2pcs)
FILIT7AY R ITOY Y (10g/RB7.5) 23y v T M44I2A)

UBO21 | Aluminum Front Sus Block (10g/RB7.5) W5303-14B| Shock Shaft (44/2pcs)

JO> FYRF7—L (RB7.5) DC13 Ev o R7L3v% (355)

UBO022 | Front Sus. Arm Set (RB7.5) W5312GM| b 13mm Big Bore Shock (35.5)
2OV hHRAIHY Y TOy Y (RB7.5) DC13> 3wy F5/8—Ytv k

UBO23 | Front Sus. Mount Block (RB7.5) W5312-01 | BC13 Shock Plastic Parts Set
702 R4 R FL— (RB7.5) DC13v 3 w4 H5—(13)

UB024 | Sp Front Sus. Plate (RB7.5) W5312-02 | D13 Shock Collar (t3)

JOY kNnNTxx )7ty k (RB7.5) DC13v 3 wy0yrsty b

UBO25 | Front Hub Carrier Set (RB7.5) W5312-03 | pC13 Shock O-ring Set
¥ 5 E 2 (RB7.5) % 2 R—E R k 2 (DC13/2.45-280)

UB026 | king Pin (RB7.5) W5312-04 | Shock piston (DC13/2.45-280)

XYY RF7—Ltv F (RB7.5) #2/X—E R k »(DC13/2.45-290)

UBO027 | Rear Sus. Arm Set (RB7.5) W5312-05 | §hock piston (DC13/2.45-290)

UB028 | 7V S VXY AL S —(RF2/SB/RBT .5) W5312.36| 22 27 _(B1.2x56.25x44/3 612 A)

Aluminum Rear Sus. Holder (RF2/SB/RB7.5)

Spring (®1.2x5.25x44/3.6/2pcs)

36




ARFIN—Y SPARE PARTS

RS
No.

LA236-10B

AT L
Part Names
AR ESAH—\—(91.0)(ZX-5/TF-5)
Stabilizer Bar (¢1.0)(ZX-5/TF-5)

LT N—Y%4 B % IR—Y %,
No. Part Names \[o} Part Names
DC13 Ev Y HR7> 3 vy (415) EY >4 (E2.5/10A)
W5313GM| D13mm Big Bore Shock (41.5) 1-E025 | E_Ring(E2.5/10pcs)
RTJL Y (®1.2x8.75x61/2.15/2 ) + v F(M2.6x3.0) 74 O (5A)
W5313-215| Spring (1.2x8.75x61/2.15/2pcs) 1-N2630N | §yt(M2.6x3.0) Nylon (5pcs)
AZ—FUTFTFEXvVTIYXMAEA) F v F(M3x3.3) 4O (5A)
1708B | Cojor Antenna (Black/4pcs) 1-N3033N Nut(M3x3.3) Nylon (5pcs)
AR OF—TF(1x100x150) Fv F(M3x3.7) 75> (10A)
96441C | 5ponge Tape (1x100x150) 1-N3037F | Nut(M3x3.7) Flanged (10pcs)
AR SF—T (15x135x1.5/2A) F v F(M4x4.5) 7522 (10A)
96460 | Sponge Tape (15x135x1.5/2pcs) 1-N4045F | yt(M4x4.5) Flanged (10pcs)
HGCaA v rTUR RE U E X (M2x4)(~ > 5 Z/10A)
96508 | 4G Joint Grease 1-812004H| gyton Screw(Hex/M2x4/10pcs)
96510 | BMAER—LTF 751 Z(10g) 1.512605H | T2~ ER(M2.6x5)(~ v 7 Z/10R)
High Durability Ball Diff. Grease (10g) ) Button Screw(Hex/M2.6x5/10pcs)
N—F7Zx 2 kA vy FBx40mm/2A) K2 EZ(M3x6)(~ w4 Z/1T0A)
97008-40H| yarg Adjust Rod (3x40mm/2pcs) 1-813006H | g tion Screw(Hex/M3x6/10pcs)
E > (2x8.8mm/5A) RE 2 E ZX(M3x8)(~ v 45 X/10AN)
97018-088| pjy (2x8.8mm/5pcs) 1-813008H| Byjtton Screw(Hex/M3x8/10pcs)
E > (2x9.8mm/5A) R EZX(M3Xx10)(Ny T X/M10A)
97018-098| pin’(2x9 8mm/5pcs) 1-813010H| Byjtton Screw(Hex)M3x10/1 Opcs)
4.8mm/A\— KAR—)LT > Kty k (L=10/23/28) RE U EZX(M3x12)(~ v 9 X/10X)
97021HC| ard Ball End Set (L=10/23/28) 1-813012H| Byjtton Screw(Hex/M3x10/10pcs)
970308 | 2 Y TAT Y A—A FR—IL (31324 2 FM2A) 1.5130151| B Z 2 ER(M3X15)(~ v 5 R/10K)
Tungsten Carbide Ball (3/32 Inch/12pcs) . Button Screw(Hex/M3x15/10pcs)
97038 | 3-8MMAE—L I F (L=12/4R) 1-5130181| £ Z 2 EZ(M3x18)(~ v 5 R/10A)
5.8mm Ball End (L=12/4pcs) ) Button Screw(Hex/M3x18/10pcs)
. FILEHS— (@3x7TxITmm/ TS5 v /6 A) RE 2 EZX(M3x35)(~Ny I R/5A)
% 97059-01BKl Ajuminum Collar (3x7x1mm/Black/6pcs) 1-813035H| Btton Screw(Hex)M3x35/5pcs)
. FILEHS— (@3x7x2mm/T 5 v 7 /6 X) Fu v TEZ(M3x6/ 75~ SAH/5R)
2% 197059-02BK|. Ajuminum Collar (3x7x2mm/Black/6pcs) 1-823006F | cap Screw(M3x6/Flanged/5pcs)
1.533008H| 77 EA(M3X8)(~ v 7 Z/10A)

X — 8B —VERE L TULELS—Y B Y £5, ) Flat Head Screw(Hex/M3x8/10pcs)
Z0BE, REA—YRENEASATVET. HFEX(M3x10)(~y o R/10A
Note that some parts arl::not sold as spare parts! 1-S33010H Flat Hea((i Screw)(g-lex/M3x1 0/1 Oz)CS)

K ANT /AT Y a v —UEEEWEBY A b & RS, =l [= 1-S33012H -I?I-a?I-tlexa((il\g%);;vzv)(g-ll\e;(y/l\%é{;?%;))cs)
Please see the website for spare & option parts prices. —

1-S33015H I EX(M3x15)(~Ny 9 R/M10A)
www.kyosho.com [5]} - Flat Head Screw(Hex/M3x15/10pcs)
+ 5 E X (M3x20)(~ v & R/10A)
1-833020H| Fiat Head Screw(Hex/M3x20/10pcs)
+v FEZ(M3x3/10A)
1-853003 | gef Screw(M3x3/10pcs)
£ FER(M3x8/10A)
1-853008| Sef Screw(M3x8/10pcs)
£y FEZ(M3x10/10A)
1-853010] Sef Screw(M3x10/10pcs)
7w L% —(M3x7x0.5/10 A)
1-W300705 Washer(M3x7x0.5/10pcs)
96643 5x7Tmm< Lty b

5x7mm Shim Set

A7 32/8—Y (1) OPTIONAL PARTS (

RS
No.

UBWO002

AT E
Part Names
JAY FRBEZAF—+ v RB7.5)
Front Stabilizer Set (RB7.5)

LA236-11B

28 E 54 F—/"—(¢1.1)(ZX-5/TF-5)
Stabilizer Bar (¢1.1)(2X-5/TF-5)

UBWO002
-01

JOY RREESAHF—RILE—t v F(RB7.5)
Front Stabilizer Holder Set (RB7.5)

LA236-12B

Stabilizer Bar (¢1.2)(ZX-5/TF-5)

UBWO003

Y RAEZALH—t v k (RB7.5)
Rear Stabilizer Set (RB7.5)

LA236-13B

AR ESA Y —/\—(91.2)(ZX-5/TF-5)

28 E 54 F—/\—(¢1.3)(ZX-5/TF-5)

UBWO003
-01

AREY Uty k (RB7.5)
Stabilizer Link Set (RB7.5)

LA236-14B

Z B E 54 HF—/\—(¢1.4)(ZX-5/TF-5)

5
Stabilizer Bar (¢1.3)(ZX-5/TF-5)
Stabilizer Bar (¢1.4)(ZX-5/TF-5)

UBWO004

Ny TF1)—") x4 F(359/RB7.5)
Battery Weight (35g/RB7.5)

LA236-15B

A8 ESAH—s/3—(¢1.5)(ZX-5/TF-5)
Stabilizer Bar (¢1.5)(ZX-5/TF-5)

UBWO005

FYFIEvy bk (3—FI ¥ 7T FRB7.5)
Gear Diff. Set (Short Shaft / RB7.5)

Brass Front Sus. Block (24g/RB7.5)

-03BK

LA236-168| 22 E 74 ¥ —/3—(91.6)(ZX-5/TF-5) UBWO0O5 | ¥¥F 7> 3— k% 7 F(RB7.5)
-16B| Stabilizer Bar (¢1.6)(2X-5/TF-5) -01 | Gear Diff. Short Shaft (RB7.5)
2T v T4 2% 3.0(ZX6/RB6) FIOXEYEY b
LA373 | Step Wing 3.0 (ZX6/RB6) UM605B | piff. Gear Set
ORGo3xRE| XEEE O~ F(P3/5 ¥ /S—R/A LU D8R UMW708 | 95.8 POM 75> SR—)L (4A)
Grooved O-Ring (P3/for Oil Shock/Orange -02 95.8 POM Flange Ball (4pcs)
ISV TRAIWNT (521U AR v D) 202 hRAIL(GGEH A XA TO—/2A)
UB055-52| Sjamp Wheel Hub (52/Gunmetal) W5029YB| Fronf Wheel (56 Size/Yellow/2pcs)
UBBOILW| 7V T A IRBT.5/ Y FaL—a URT 4 (54 R9IA B W5202vC| AL (2WD&4WD/2 24 ©FI TO—/2X)
ULTIMA RB7.5 Non Decoration Body Set ( Light Weight) Rear Wheel (2WD &4WD/2.2-inch/Yellow/2pcs)
UBW0O1 | 272 28> FFZT0 Y 5 (249/RBT 5) 97059 | 7L E H5—(¢3x7x3mm/ T 5 v 7 /6 X)

Aluminum Collar (3x7x3mm/Black/6 pcs)

37



o

7 a3 /x—Y (2) OPTIONAL PARTS (2)
B A & K—v%
No. Part Names No. Part Names
Z T (D1.2x5.5x44/3.4/2 X) Z T2 (©1.2x9x61/2.1/2X)
W5312-34/ Spring (#1.2x5.5x44/3.4/2pcs) W5313-21| Spring (®1.2x9x61/2.1/2pcs)
Z TG (D1.2x5x44]3.812X) Z T (®1.2x8.5x61/2.2/2X)
W5312-38| Spring (1.2x5x44/3.8/2pcs) W5313-22 gpring (1.2x8.5x61/2.2/2pcs)

mE
No.

-~

AT 3

ATVE
Part Names

o

SIN—

w (3) OPTIONAL PARTS (3)

N—Y%
Part Names

RS
No.

UB050-69) 3. Gear (45F-60T) PNGS4821| Sic6i Pinion Gear (211-43F)
UB0SOT8| & Gt (46 76T) PNGS4622| Sicei Pinion Gear (251 48P)
UB0S0-82| & Gear (160 551) PNGS4823| Gicel Pnion Gear (251 48P
WO120VB| (ko aaiing Pinen eer (207 460, PNGS4524| 310 Pinion Gear (241-48P)
WO1292 | i, Gear (231-46P) PNGS4525)| e Pinion Gear (251-48P)
PNGAB15] olvet Goaiing Pion Goer (181-487) PNGS4526| G\t Pinion Gear (261-45P)
PNGAS20) (et Coating Pinon Gear 20146P) PNGSIE2T] et Pinion Gear (211-48P)
PNGA4E22] olvet Goaiing Pinion Goer (222 ABP) PNGSI828| 3 0c inion Gear (261-48P)
PNGA325| (ot Goating inion Goer (25 146F) PNGS4829| Si0%i Pinion Gear (251 48P)

i
(\[o}

ATVEA
Part Names
E—H—TL—bk (A2 A%)v9)

3¥VIv kI TIZY H5E

In case of 3-gear midship

N—Y4%
Part Names
Rev. ¥¥h/i—tvhk

mE
No.

UMS517GM| Motor Piate (Gunmetal) UM735 | Rev. Gear Cover Set
3Ry SRty b SP 74K5%¥(26T/SB)
UM734 | 3 Gear Box Set UMWS513B| Sp |dler Gear (26T/SB)

4XY Iy ROy FIZT BBE

In case of 4-gear midship

2% =V % 2% K=V %
No. Part Names No. Part Names
S—IL ERT 1245 (5x10x4) 4 A E—A—A Tty FRAR—H—
BRG407 | Shielq Bearing (5x10x4) 4pcs UMS23 | Motor Offset Spacer
T4 RESX¥YI YT+ XL~y K (MIDE—%—)
UM125 | |gier Gear Shaft UM724B | Rear Bulk Head (MID Motor)
FXYHhN—t Y MTILT 41 <SB) SP 74 K 5%+ (26T/SB)
UM514B | Gear Cover Set (Ultima SB) UMW513B| Sp |gler Gear (26T/SB)
uMs17GM| ETETTL— R (H A8 v Y) XUM513BIE 2 v FBETTY,
Motor Plate (Gunmetal) Two sets of UM513B are required.

A& E—R—|Z2F BEES  In case of rear motor

& | =V B E | =V %

No. Part Names No. Part Names
UMS148 | 8 8 oer St e B ) UM708 | Rt Shock Stey (Rosr Niotor)
UMST7OM | Niotor piat (Gunrvata) Um7as | SENRI T2 b

UM705 Il:{e:rl:ll_Zv;;zléZIfg I;Ja(;ob'lﬂ;a‘g ‘Syer UMW5138 gg IZIgr Eza?i(;,é?r?g/Bs)B)
s | B i

38




FA4Y TIRE
LT IN—U# LTS N—=I%
No. Part Names \[o} Part Names
JK2008SS 1/10/3F—2WD 7 O > bk DESIRER Super Soft4f >+—{ JK2010US 1/10/3¥ —2&4WD ) *¥ DESIRER UltraSoft{ >F—1t
1/10 Buggy 2WD Front DESIRER Super Soft w/Inserts 1/10 Buggy 2&4WD Rear DESIRER Ultra Soft w/Inserts
JK2008US 1/10/X¥—2WD 7 B> k DESIRER Ultra Soft{ >+—1¢ JK2100S 110 NF—A oF—RRUT (YNIS—=Y |IT2A)
1/10 Buggy 2WD Front DESIRER Ultra Soft w/Inserts 1/10 Buggy Foam Inserts (Rear/2pcs)
JK2010SS 1/10/3¥—2&4WD ') * DESIRER Super Softf > F—1{t
1/10 Buggy 2&4WD Rear DESIRER Super Soft w/Inserts
Ny TI)— BATTERY

AT E
Part Names
Gens ace LiPo HV 5000 (100C/7.6V/> 3 — )

ACE
Part Names
Gens ace LiPo 3500 (60C/7.4V/1SH 4 X)

GA-B-100C-5000-2S2P-HC-59-HV-RS

GA-B-60C-3500-2S1P-HardCase-58

ILY M Yws

ELECTRIC

e ACE 5% IN—VZ
No. Part Names \[o} Part Names
37031 JL<>22408ST 5 LRAE—4— 19.5T/2WDH 82262 | L—> YUY —4—T)L(100mm)
LE MANS 240S Brushless Motor 19.5T -100 Racing Sensor Cable(100mm)
37032 JL -2 240S D5 LRE—HS— 15.5T/4WDH 82262 |L— ¥ Y —4—T)L(120mm)
LE MANS 240S Brushless Motor 15.5T -120 Racing Sensor Cable(120mm)
37034 |/ X 240 J—IL RIS LRE—42—135T/AWDHA 82262 | L— ¥t H—4—T)L(160mm)
LE MANS 240 GOLD Brushless Motor 13.5T -160 Racing Sensor Cable(160mm)
37051B JU - T > 240S ESC(60A/MAX 13.5% —\C/r— T JL{t 82262 |L—> ¥t H—4—T)L(200mm)
LE MANS 240S ESC (60A/MAX 13.5T) W/C-Cable -200 Racing Sensor Cable(200mm)
37061 A—JO04%—/R JL - T 240S KS4241-08M
Low Profile Servo LE MANS240S KS4241-08M

mE
No.

Y=L

N—Y%
Part Names

TOOL

&
No.

N—Y4%
Part Names

36119 KRF Evw K74 74 —(¢3.0/6.35mm7<fH/2A) 36231P SPFA 7Ty )—3— TSR
KRF Bit Adapter (¢3.0/6.35mm Hex Shank/2pcs) SP Knife Edge Reamer Plus
36133 KRF 7 — L) —<—(3.0mm) 36261C KRF ATV LR RUYARTAhAyvA— R bL—F
KRF Arm Reamer (3.0mm) KRF Stainless PC-Body Scissors Straight
36229R AVTFFURRAUE N4 B4T (LyK) 36262C KRERTULR RYARTshyi— H—T
Maintenance Stand High (Red) KRF Stainless PC-Body Scissors Curve
AVTFFURRAVE O—=484A4TF (T35v7Y) Y BRLYF (5.5/7.0/8.0/10mm)
36230BK| \zintenance Stand Type Low (Black) 80165B | Gross Wrench (5.5/7.0/8.0/10mm)
SPFA4 7Tyl —<—
36231 | 5p knife Edge Reamer
KANAIY — )L KANAI TOOL
i IN—Y% =% 18—
No. Part Names No. Part Names
KANAI TOOL 6L v F K5 4 /8—(1.5mm) KANAI TOOL /Ry & X K5 4 /3—(5.5mm)
YKWO15B| KANAI TOOL Hex Wrench Driver (1.5mm) YKIOSSBXB| KANAI TOOL Box Driver (5.5mm)
YKW020TC KANAI TOOL 6 L > F K54 /N\—(2.0mm/F 42 >a— ) YKWO70BXB KANAI TOOL /Ry & X K5 A /X—(7.0mm)
KANAI TOOL Hex Wrench Driver (2.0mm/Ti-Coating) KANAI TOOL Box Driver (7.0mm)
KANAI TOOL 68 L > F K5 4 /3—(2.5mm)
YKWO25B| K ANAI TOOL Hex Wrench Driver (2.5mm)

39



R WA R/ BOX * BAG
= IN—YE = IN—YE
No. Part Names No. Part Names
Ew kR w4 ADX KYOSHO ¥+ !y 5 /w4 S
80460 | pit Box DX 87613C | KYOSHO Carrying Bag S
Ev kRys X KYOSHO ¥+ J > 5 /"y 5 M
80461 | piT BOX 87614C | KYOSHO Carrying Bag M
J— LRy TR KYOSHO ¥+ ) > 5 /\w 7 L
80462 | To0oL BOX 87615C | KYOSHO Carrying Bag L
IN—YiRy 9 AL KYOSHOFx v !y U545 —R (T5vY)
80463 | pARTS BOX L 87618 | KYOSHO Carrying Case (Black)
IN—YRy I AM KYOSHO*x ¥ !y 45 45 —R (LK)
80464 | pARTS BOX M 87619 | KYOSHO Carrying Case (Red)
80465 | S=YRy 7 RS R246 | ¥+ 5y F-300
PARTS BOX S -8001C | Carring Bag F-300
R—URy 5 XSS
80466 | pARTS BOX SS

LTS

No.

N—Y4%
Part Names

OTHER

LTS

No.

N—Y4%
Part Names

BigK20Ew kv b T3v4 Kyosho F—L K54 /1"—TFTH—)L
80823BK | Big K 2.0 Pit Mat Black (61x122cm) 36275 | Kyosho Team Driver Decal
tYyT4 YT A K KYOSHOB I FAh—JL
96161B Setting Weight 36276 | KYOSHO Logo Decal
7 )L 27— 7 (40x2500mm) 7 71— JL(KYOSHO Motor Sports)
961658 Aluminum Tape (40x2500mm) 36278 Decal (KYOSHO Motor Sports)
Gens ace LiPo/N\w T 1)—F 059 4 —(2-6tIL/FEER) AVIAANTHA—IL(ERTA L)
GACO0100D Charger Safeguard 2-6S Battery Protector (2s-6s/for charge) 36372W | Shock Oil Decal (White)
Gens ace LiPo/X\y T 1) —t—T/3y 7 (BOX% 1 7) YIavHYAALTHh—IL(4 TA—)
GAC0101| Gens ace LiPo Battery Safe Bag (BOX type) 36372Y | Shock Oil Decal (Yellow)
TEAIL-FAI CHEMICAL
LT IN—Y % i IN—Y#
No. Part Names No. Part Names
96162 | 227 X¥7 Y (3g) 96510 | BATER—ILT 251 Z(10g)
Ring Gear Grease High Durability Ball Diff. Grease (10g)
HGYaA Y T UR RA—NR—=T )=V YR(BEEZ A7) 2gx2
96508 | HG Joint Grease 96512 Supe Green Grease (Extreme PressureType2gx2)

yarvAt4aI

SILICON OIL

E'u§|

N—Y%

o

IN—Y %

No. Part Names No. Part Names
SIL0100 |¥ ') 3 7 4 JL #100 (30cc) SIL0700 | & ') 3 7 4 JL #700 (80cc)
3 | Silicone OIL #100 (30cc) 8B | Silicone OIL #700 (80cc)
SIL0200 | ¥ 3 > & A JL #200 (30cc) SIL0750 | ¥ 3 > & A JL #750 (80cc)
-3 Silicone OIL #200 (30cc) -8B | Silicone OIL #750 (80cc)
SIL0300 | &) 3 > 74 4 JL #300 (80cc) SIL0800 | &) 3 > 7 1 JL #800 (80cc)
-8B | Silicone OIL #300 (80cc) -8B | Silicone OIL #800 (80cc)
SIL0350 | ¥ ') 3 > 7 A )L #350 (80cc) SIL0850 | ¥ ') 3 > A 4 )L #850 (80cc)
-8B Silicone OIL #350 (80cc) -8B | Silicone OIL #850 (80cc)
SIL0400 | & U 3 > # 4 JL #400 (80cc) S 1) 3 >4 1 JL #2000 (40cc)
8B | Silicone OIL #400 (80cc) SIL2000B| Sjlicone OIL #2000 (40cc)
SIL0450 | & ') 3 > # 4 JL #450 (80cc) S 13 27 A L #3000 (40cc)
8B | Silicone OIL #450 (80cc) SIL3000B| Sjlicone OIL #3000 (40cc)
SIL0500 | &Y 3> #A 4 JL #500 (80cc) 1) a A 4 )L #4000 (40cc)
8B | Silicone OIL #500 (80cc) SIL4000B| Sjlicone OIL #4000 (40cc)
SIL0550 | & ') 3 > # 1 JL #550 (80cc) S 13 7 A JL #5000 (40cc)
-8B | Silicone OIL #550 (80cc) SIL50008B| Sjjicone OIL #5000 (40cc)
S8 | B ssone o 2 e SIB
-8B cone (80cc) ilicone (40cc)
SIL0650 | & J 3 >4 A JL #650 (80cc) S 13 >4 1 JL #7000 (40cc)
8B | Silicone OIL #650 (80cc) SIL7000B| Sjlicone OIL #7000 (40cc)

B

0




EX:F+wv B SCREW -+ NUT etc.

& | =% & | R—V%

No. Part Names No. Part Names
1-E025 EE,@{’E(ZES%%JBJ)\) 1-813018H ;ruﬁoﬁ gééw(ﬁgg)l\(/@xﬁ%élg)m
1-N2630N| 202 0830) 7 el 15513035H| B ton SermitiadDae spme)
1-N3033N ﬁ’dﬁﬁé%’éf’ﬁ&,g{?%é;f’k) 1-523006F ?SS sjc?;\li(f\{ng\fg/xgggaecﬂs/pg/)sm
1-N3037F | ST 2 e oeat) 1-S33008H| 217 Fiam o s M Oncs)
1-N4045F ﬁu‘{(g&‘?g)“ﬁ;ﬁgzd’(%éég)“ 1-833010H g; Eg;gvlse’c)ﬁg\)nsagxl/jMéﬂ%())pcs)
rstaoom] S EXNBAIC 5 21100 R A S AN
-S12605H| i Serom(Hox D EXE/T0pes) 1-S33015H) P12 Fead ScrowHoxMo 1 10bcs)
st Z5 5 EZMBEN 2 2100 o] 42 EAMO AN o
-S13008H| B i0n SSameAMaxE T0pes) 1-853003 | &2 (b1 0p0s)
rstooto] J4 5 EAMBRION 5 0%) 150008 | E7 AN
S13012H| B Seraw(rion 13/ 10pee) 1-853010 | §7 oM i010p65)
-S13015H| B ion Scrow(Hox X157 1006) 1WS00705 | i3S hen(M3A7x0.51pcs)

EXA Ty OPTIONAL SCREWS

e

No.
1-$13006HT

AL
Part Names
RE D ERX(M3X6) (N T R/F R UIBA)
Button Screw(Hex/Titanium/M3x6/8pcs)

IN—Y%
Part Names
B3 ERX(M3x8) (Nv U R/FZ UIBA)
Flat Head Screw(Hex/Titanium/M3x8/8pcs)

e

No.
1-S33008HT.

1-813008HT

RE D EZR(M3xX8) (NI RIF R UIBA)
Button Screw(Hex/Titanium/M3x8/8pcs)

H5 EX(M3x12) (Nv 5 AIF 3 VIBA)

1-833012HT| F5t Head Screw(Hex/Titanium/M3x12/8pcs)

1-S13010HT

RE U EX(M3X10) (NY 9 R/FZ IBA)
Button Screw(Hex/Titanium/M3x10/8pcs)

5 ER(M3x15) (~Nv 5 RIF VI8 A)

1-S33015HT| F15t Head Screw(Hex/Titanium/M3x15/8pcs)

1-513012HT

R U ER(M3X12) (NI RIF R UBA)
Button Screw(Hex/Titanium/M3x12/8pcs)

1-§13015HT

R U ER(M3x15) (N T X/F R UBA)
Button Screw(Hex/Titanium/M3x15/8pcs)

¥ —EHAN—YRFLTLWELWAA—IYLRHY ET,
ZTOHE, RENA—YRBENBASATVET,
Note that some parts are not sold as spare parts!

¥ ART /AT 3 U= YMEIEWEBY A b ETEEEL,
Please see the website for spare & option parts prices.

www.kyosho.com [=]*

=]

LY




"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEZIIAERERICRSETWEEEZEXT

OBRmEIHOULIED BLUTUESTLBETEART /=Y P AT aV/\—VEEA
U JTERDICEITENTEED,

ON—VIERETEEBALTWLLEM BEICITHRVWESIF. ZEAY A
Vv I THATEIENTEEXT,

XEXIWAEICE DREEFHRDERD T, RBWEBY 1 M TZHRESEZ W,
XBETFEAREE - LIPAREXCIRBEEEEX LOBHICED. EnZBAN SN
LT DTHOMUSHSTHELIEE,

1.FTRBETHRDHLLTIES L,

FTE.BELDOBIEN. COEBESBEVNKRD WS WeBIEICSERECLEVN SHFED/S—YDIEEH
HNILEIBATEE T, ZDORICHEI /BULERBAZE 2 RIFEICHRDEBAN A L—XICIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETESHEDO/NN =YD R xRN ST BETH . RBOTAY T4 Vv N\—VERE MBI NIEZFDOH TEXTEEXT,
TAYSAVI—YVEEBIE. CHLED/—YDRBVPHESZEEREICEXLTLESIVW. EEERBEREZHEIIA VLW EITNh
B CTI . BEROCBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: BURFRAE TRER B: BETRELR/IN—Y%Z C: 2iEXHS5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: A0
%ﬁ&{%gyﬁf o7 l\e_\yEﬁE

RIS ZD

A7V H—H

BHENTY,

\. J

2.B[EICTTITRRWVERIE Z@AYSIYYav 7 THBATEET,

( )
REAYZAIaYv T THBAT S,
[m] -2 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, E
\_ )
REkistt

T243-0021 #FRIEEARTEBE3050 ERFZIARALVHZI—TF
OEBVWA I I ——HREXT
EiE 046-229-4115 Zf1M - B~ (fiffE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market

MO BELCTABEEAOBE VAL

oD —ERFBRERNIZROEBTIEEEYT

FEMTHY, BELTHTLEFL LD NWARESSNWELEESL, TEBAWEWV:
RFEEEIE. RELI—Y—HEE~ABHVEELEEL,
RELA—Y—HEEABBVEEOERIE. BBFEL =LA, TEOESHWLWEEAK
[CWEBEREEZCRBANDIZA, 77V I RAFEIEIEETEREY LS,

RENDBENEEE - EE1—F —HHRE]
REICHMLACORIE, TRELI—F—IRE < OB EEL,
BELALORIE, SFRICHROET BREHEEECAEDS . A1 BRENBEEOA—UY, FRES, BRES
(F—No)ERLBBE, 1o~ BHMIZHESE < LEEL,

zzcospnats: 0406-229-4115 BETOSMNAEIE. ARE~2BHEE 25 <)13:00~18:00,
S[E. 4R BHNEEDRAGELTEY Y, @MEF. BEXH
Faxcosmunaer: 046-229-4032 Ej\ﬁ;?méigemw ;af:dggéazﬁ BEEQBEHKR%EEI &< )

HETOSELEEE: T243-0021 @R ERT BE3050 ERT7IRX AL VA T—TF
REHA S 22— —HHAE5E

-------------------------------------------------------------------------------------------- 1) R oot

HSEIWLEE AR

BEIWESERMIE. FAXELEEETEZEY (S, BAEFEFT, REATREDSI AZRSETREFT,
BEDEEE. BEAVEGERAKOIE—ZREL TSN,

[ & No.34305 EEN ULTIMA RB7.5 )
B B2 BEHE | CHEA
h/ﬁ\ﬁkﬁ (@ééﬁ _ _ ) ﬂiﬁ E E ﬁ E
CEE A—h—% [SERE . E—H—
e ERD Y
2YHF
CE& RICEE # &
_éa,.l_. ?777_7777
—HT
R # 38
CEHED | ..
B 'EE'.EE ( ) FAX ( )
TROREIC | __
T ERsE | Ban ( ) FAX ( )

(AR~ 2RISR E %5 <)13:00~18:00 T BEEEMK AT B AL BRI : g | Z{INo.zmerm )
4 . N
BEVEE CRAME i BASHEO - SRPHABS(FNIERLBEE, HECARMIETRACEEL,
\_ )

KREAKXRMTIE., BEROBABRORECHEZANTEYET, BEHKLIYD., FXRUSHVEEZBLTHAY AEEFHROBAABRICOEELTE. (1)~Q)DHEEREEM TE=FICRE
LEYBRTBESBIEEHYERA, (NBEFHROBFORFEERTBE, QERICEDERTERERTHE. Q)Y —ERDRBRO-OLUHOEREIHTT 554,



KyOsSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—D
www.kyosho.com

REKRA =T

T243-0021 #ENIBEARTREE3050 ERXTI R bAL VB T—TF

[A—h—EROHEBRERERL T @1 — Y —FEHEEEEE 046-229-4115
RELRCERLHEL LS. | SEVEEE : AR~ SBAREEER<)13 : 00~18 : 00

60112503-1 PRINTED IN JAPAN



